



## CERTIFICATE OF CONSTANCY OF PERFORMANCE

**0493 - CPR - 0003-06**

In compliance with Regulation 305/2011/EU of the European Parliament and of the Council of 9 March 2011 (the Construction Products Regulation or CPR), this certificate applies to the construction product

**Tufted broadloom carpet-FR, 100% polyamide, woven textile backing (synthetic)**

**Total mass: 1750g/m<sup>2</sup> - 2250g/m<sup>2</sup>**

**Effective pile thickness: 2,3mm - 5mm**

Glued on a combustible substrate\* according to EN 13501-1



\*End use substrates of wood and of classes A1 and A2-s1,d0 (ISO 13238:2010 § 5.2.3)

produced by or for

**DESSO BV**

**Taxandriaweg 15**

**5142 PA Waalwijk**

**Nederland**

and produced in the manufacturing plant(s)

**DESSO BV**

This certificate attests that all provisions concerning the assessment and verification of constancy of performance and the performances described in Annex ZA of the standard


**EN 14041:2004/AC:2006**

under **system 1** are applied and that

***the product(s) fulfil(s) all the prescribed requirements set out above.***

This certificate was first issued on **September 30th, 2005** and will remain valid as long as the test methods and/or factory production control requirements included in the harmonised standard, used to assess the performance of the declared characteristics, do not change, and the product, and the manufacturing conditions in the plant are not modified significantly and latest on **February 28th, 2018**.

**This certificate consists of 1 certificate and 1 annex**

  
Inge De Witte  
certification officer

Zwijnaarde, July 25th, 2017



**Annex  
of  
CERTIFICATE OF CONSTANCY OF PERFORMANCE**

**0493 - CPR - 0003-06**

**Tufted broadloom carpet-FR, 100% polyamide, woven textile backing (synthetic)**

Related commercial names to this product group are:

- Essence
- Excel
- Flux
- Marathon
- Palatino
- Torso

The obtained classification is based on the next test reports:

- Centexbel: 13.05114.02 dd 2013/12/05
- Centexbel: 15.00045.02 dd 2015/02/02
- Centexbel: 15.05092.02 dd 2015/11/30
- Centexbel: 15.05092.03 dd 2015/11/30
- Centexbel: 17.02450.01 dd 2017/05/19

**This certificate consists of 1 certificate and 1 annex**





## ZERTIFIKAT DER LEISTUNGSBESTÄNDIGKEIT

**0493 - CPR - 0003-06**

Gemäß der Verordnung (EU) Nr. 305/2011 des Europäischen Parlaments und des Rates vom 9. März 2011 (Bauproduktenverordnung - CPR), gilt dieses Zertifikat für das/die Bauprodukt/e

**Teppich getuftet-FR, 100% Polyamid, Textilrücken (Chemiefaser-gewebt)**

**Gesamtmasse: 1750g/m<sup>2</sup> - 2250g/m<sup>2</sup>**

**Poldicke: 2,3mm - 5mm**

Verklebt getestet auf einem brennbaren Untergrund\* nach EN 13501-1



\*Verwendung auf Holz und auf Oberflächen mit Klasse A1 and A2-s1,d0 (ISO 13238:2010 § 5.2.3)

hergestellt durch oder für

**DESSO BV**

**Taxandriaweg 15**

**5142 PA Waalwijk**

**Nederland**

und hergestellt im/in den Hestellwerk/en

**DESSO BV**

Dieses Zertifikat bescheinigt, dass alle Vorschriften über die Bewertung und Überprüfung der Leistungsbeständigkeit und die Leistungen beschrieben im Anhang ZA der harmonisierten Norm


**EN 14041:2004/AC:2006**

entsprechend **System 1** angewendet werden und dass

***das/die Bauprodukt/e die darin vorgeschriebenen Anforderungen erfüllt/en.***

Dieses Zertifikat wurde erstmals am **30-09-2005** ausgestellt und bleibt gültig, solange sich die in der harmonisierten Norm genannten Prüfverfahren und/oder Anforderungen der werkseigenen Produktionskontrolle zur Bewertung der Leistung der erklärten Merkmale nicht ändern und das Produkt und die Herstellbedingungen im Werk nicht wesentlich geändert werden, längstens jedoch bis **28-02-2018**.

**Dieses Zertifikat besteht aus 1 Zertifikat und 1 Anhang**

  
Inge De Witte  
certification officer

Zwijnaarde, 25-07-2017



## Anhang

### ZERTIFIKAT DER LEISTUNGSBESTÄNDIGKEIT

0493 - CPR - 0003-06

**Teppich getuftet-FR, 100% Polyamid, Textilrücken (Chemiefaser-gewebt)**

Verwandte Waren Name für diese Produktgruppe sind:

- Essence
- Excel
- Flux
- Marathon
- Palatino
- Torso

Die erzielte Klassifikation beruht auf den folgenden Protokollen:

- Centexbel: 13.05114.02 dd 05.12.2013
- Centexbel: 15.00045.02 dd 02.02.2015
- Centexbel: 15.05092.02 dd 30.11.2015
- Centexbel: 15.05092.03 dd 30.11.2015
- Centexbel: 17.02450.01 dd 19.05.2017

**Dieses Zertifikat besteht aus 1 Zertifikat und 1 Anhang**





## CERTIFICAT DE CONSTANCE DES PERFORMANCES

**0493 - CPR - 0003-06**

Conformément au Règlement 305/2011/EU du Parlement européen et du Conseil du 9 mars 2011 (le Règlement des Produits de la Construction ou CPR), ce certificat s'applique au produit de construction

**Moquette touffetée-FR, 100% polyamide, dossier textile tissée (synthétique)**

**Masse totale: 1750g/m<sup>2</sup> - 2250g/m<sup>2</sup>**

**Épaisseur utile: 2,3mm - 5mm**

Collé sur un substrat inflammable\* selon EN 13501-1



\*Utilisation sur des supports de bois et des supports de classe A1 et A2-s1,d0 (ISO 13238:2010 § 5.2.3)

et fabriqué dans les établissements de fabrication

**DESSO BV**

**Taxandriaweg 15**

**5142 PA Waalwijk**

**Nederland**

et fabriqué sur le(s) site(s)

**DESSO BV**

Ce certificat atteste que toutes les dispositions concernant l'évaluation et la vérification de la constance des performances et les performances décrites dans l'annexe ZA de la norme


**EN 14041:2004/AC:2006**

sous le **système 1** sont appliquées et que

***le produit satisfait toutes les exigences prescrites mentionnées ci-dessus.***

Ce certificat délivré pour la première fois le **30-09-2005**, demeure valide tant que les exigences pour les méthodes d'essai et/ou pour le contrôle de la production en usine reprises dans la norme harmonisée, utilisées pour évaluer les performances des caractéristiques déclarées, ne changent pas et pour autant que ni le produit, ni les conditions de fabrication dans l'établissement de fabrication ne soient modifiés de manière significative e au plus tard le **28-02-2018**.

**Ce certificat est composé de 1 certificat et 1 annexe**

  
Inge De Witte  
certification officer

Zwijnaarde, 25-07-2017



## Annexe

### CERTIFICAT DE CONSTANCE DES PERFORMANCES

0493 - CPR - 0003-06

#### Moquette touffetée-FR, 100% polyamide, dossier textile tissée (synthétique)

Les noms commerciaux de ce groupe de produits sont:

- Essence
- Excel
- Flux
- Marathon
- Palatino
- Torso

Les résultats détaillés sont à retrouver dans les rapports suivants:

- Centexbel: 13.05114.02 dd 05/12/2013
- Centexbel: 15.00045.02 dd 02/02/2015
- Centexbel: 15.05092.02 dd 30/11/2015
- Centexbel: 15.05092.03 dd 30/11/2015
- Centexbel: 17.02450.01 dd 19/05/2017

**Ce certificat est composé de 1 certificat et 1 annexe**





## CERTIFICAAT VAN PRESTATIEBESTENDIGHEID

**0493 - CPR - 0003-06**

Overeenkomstig de Verordening 305/2011/EU van het Europees Parlement en de Raad van 9 maart 2011 (de Bouwproductenverordening of BPV), is dit certificaat van toepassing voor het bouwproduct

**Getuft tapijt-FR, 100% polyamide, geweven rug (synthetisch)**

**Totale massa: 1750g/m<sup>2</sup> - 2250g/m<sup>2</sup>**

**Effectieve pooldikte: 2,3mm - 5mm**

Gekleefd getest op een brandbare ondergrond\* volgens EN 13501-1



\*Gebruik op houten ondergronden en ondergronden met Klasse A1 en A2-s1,d0 (ISO 13238:2010 § 5.2.3)

vervaardigd door of voor

**DESSO BV**

**Taxandriaweg 15**

**5142 PA Waalwijk**

**Nederland**

en vervaardigd in de productie-installatie(s)

**DESSO BV**

Dit certificaat bevestigt dat alle voorschriften betreffende de beoordeling en verificatie van de prestatiebestendigheid en de prestaties zoals beschreven in Bijlage ZA van de norm

**EN 14041:2004/AC:2006**

Onder **stelsel 1** toegepast worden en dat

***het product voldoet aan alle hierboven vermelde voorgeschreven eisen.***

Dit certificaat werd voor het eerst afgeleverd op **30-09-2005** en blijft geldig zolang de eisen voor de proefmethodes en/of voor de productiecontrole in de fabriek, opgenomen in de geharmoniseerde norm en gebruikt om de prestatie van de verklaarde kenmerken te beoordelen, niet veranderen, en voor zover het product en de vervaardigingsvoorwaarden in de productie-installatie niet op significante wijze gewijzigd worden en ten laatste op **28-02-2018**.

**Dit certificaat bestaat uit 1 certificaat en 1 bijlage**

  
Inge De Witte  
certification officer

Zwijnaarde, 25-07-2017



## Bijlage

### CERTIFICAAT VAN PRESTATIEBESTENDIGHEID

0493 - CPR - 0003-06

**Getuft tapijt-FR, 100% polyamide, geweven rug (synthetisch)**

Verwante commerciële namen aan deze productgroep zijn:

- Essence
- Excel
- Flux
- Marathon
- Palatino
- Torso

De verkregen classificatie is gebaseerd op de volgende testrapporten:

- Centexbel: 13.05114.02 dd 05/12/2013
- Centexbel: 15.00045.02 dd 02/02/2015
- Centexbel: 15.05092.02 dd 30/11/2015
- Centexbel: 15.05092.03 dd 30/11/2015
- Centexbel: 17.02450.01 dd 19/05/2017

**Dit certificaat bestaat uit 1 certificaat en 1 bijlage**

